

TEST REPORT

Report No: MS250113054E

Page 1 of 4

Customer..... : Yantai Guangyuan Plastic Co., Ltd
Address..... : No.1 Dongyue Road, Zhifu District, Yantai City, Shandong Province
Sample name..... : Polyethylene blown film for packaging
Sample model..... : /
Quantity of Sample.... : 1 pc
Other description..... : /

★ The customer provides the above information ,to which the company assumes no responsibility for the authenticity.

Sample No..... : S250113144
Sample Received Date· : Jan.13.2025
Completion Date..... : Jan.16.2025
Report Issue Date : Jan.16.2025

Test Information:

No.	Item	Test Result
1	Bisphenol A	See Appendix 2

Approved: _____

Shenzhen Meixin Testing Technology Co., Ltd.



Verification code: P8uyR

TEST REPORT

Report No: MS250113054E

Page 2 of 4

Appendix 1

Sample Photo:



Figure 1.The photo of sample S250113144

TEST REPORT

Report No: MS250113054E

Page 3 of 4

Appendix 2

Test Item: Bisphenol A

1. Environment Condition:

Temperature: 22.1°C; Relative humidity: 51%R.H;

2. Test Sample:

Sample No.	Sample name	Model	Quantity	Sample description
S250113144	Polyethylene blown film for packaging	/	1 pc	Solid

3. Test Equipment:

No.	Name	Model No.	Calibration date
1	Gas Chromatograph Mass Spectrometer	GCMS-QP2010SE	2024.03.25

4. Testing Standard:

Reference to EPA 3550C-2007 Ultrasonic Extraction

Reference to EPA 8270E-2018 Semivolatile Organic Compounds by Gas Chromatography/Mass Spectrometry (GC-MS)

5. Test Results:

Sample No.	Test Item	MDL (mg/kg)	Content (mg/kg)
S250113144	Bisphenol A	10	N.D.

Remarks: 1 mg/kg = 1 ppm = 0.0001%

N.D. = Not Detected (< MDL)

MDL = Method Detection Limit

*** End of Report ***

TEST REPORT

Report No: MS250113054E

Page 4 of 4

Statement:

1. This report is considered invalid without the Special Seal of the company and the Special Seal on the perforation.
2. Without written approval of the company, this report can't be reproduced except in full.
3. The customer is responsible for the accuracy, authenticity and completeness of the sample(s) and information submitted by the customer, and the company assumes no responsibility for the accuracy, authenticity and completeness.
4. This report is only responsible for the result(s) of the sample(s) tested, and the result(s) only reflect the evaluation of the sample(s) tested.
5. The result(s) of this report are based on specific time, methods, and applicable standards for the description and testing of the sample(s). Testing under different environmental conditions or using different methods and standards may lead to different conclusions.
6. The result(s) in this report are used for the purpose of corporate internal product research and development, quality control, scientific research, teaching, etc.
7. If there is any objection to the result(s) of this report, it shall submit it in writing to the company within 15 days from the date of issue of the report. Overdue will automatically be deemed to acknowledge the result(s) of this report.

